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Name of Sample: Lithium ion battery 524152 3.7V 3. 7Wh
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Heze TianYu Lithium Battery Energy Technology
Co., Ltd
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3k 524152 3.7V 3. 7TWh
#oe LA | Chinese
Name of Sample Lithium ion battery 524152 3.7V 3.7Wh
English

Sample No

FH A T o R R PR A
Consignor Heze TianYu Lithium Battery Energy Technology Co.,Ltd
A FRAS PR R R A PR

Manufacturer Heze TianYu Lithium Battery Energy Technology Co.,Ltd

¥rib 7 i BtAE (TR Emnai - o5 MR dET-1)
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3 UNITED NATIONS “Recommendations on the
Test method TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria

ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3

Y2 AR o E (TR BIEMME W AERETH)
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3 UNITED NATIONS “Recommendations on the

Criterion TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3

+ou I3
st aL R I
Appearance Silvery Aluminum-plastics shell
% B3 2016-11-16 AR RiE B B 2016-11-24 ~ 2016-12-19
Accepted Date Test Date

-0 R B B AL B R Bh ; vk SME RS  BE S s mBOR
- Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items circuit, Crush, Forced discharge

B2, ZENEFESEASE (kTR YEmpEN - w5 MRaE T )

ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3tRHEE K .

S The sample has passed the test items of UNITED NATIONS “"Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria

Conclusion ST/SG/AC 10/11/R€V 5/Amend. 1&Amend. 2 38. 3.

A% H I (Date):  2016-12-19
A] 75 B3 8 0 i MiRechargeable Single Cell Battery. /

%R B 4 A
. /
Cz;zlrgezzr Post Code
A \L 7 Y% %]
Approver: %#‘ ‘w/] Compiler: ﬁ %

IR 55

Title:
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T XTI E LS
Standard requirement or The
Clause Number of Standard

AW CLHaRrmEmpENAs HWEHpr
FMY ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 | JLEf} R 1

38.3 Wi T. 1 - | See Appendix 1
UN Manual of Tests and Criteria Section

ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
Test T.1

FAEH (TR RYEmp RN BRI
F Y ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2
38.3 4 T.2

UN Manual of Tests and Criteria Section

ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
Test T. 2

o E (FaimRyiamt @t 56
FJH) ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2

38.3 A% T.3
UN Manual of Tests and Criteria Section

ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
Test T.3

FoH CeFfaRiRyzEmm@Zic-t AR
Fjt) ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2

38.3 A4 T. 4
UN Manual of Tests and Criteria Section

ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
Test T.4

S (T ERRYEHPENT WEMRE
F W) ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 | N1 5

38.3 A% T.5 See Appendix 5

UN Manual of Tests and Criteria Section
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3

Test T.95
aE TRz i
F M) ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 | I [f{F& 6

38.3 ALK T.6
UN Manual of Tests and Criteria Section

ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
Test T.6

ol CEFERfEmpai e pr
FIHY ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2

38.3 XM T. 8
UN Manual of Tests and Criteria Section

ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3
Test T.8

This space intentionally left blank

e B £ AR
Name of Test
ltems

e P AR

Altitude
simulation

Foam| 45 R
Test Result

ILHtzR 2
See Appendix 2

F
Thermal test

= 3
See Appendix 3

WKz 4
See Appendix

External short
circult

Crush

s

Forced discharge

HIEVEREE:19°C-22°C I BEIRE : /%

Test Environment
Condition

vion ong ll2
Test ltem
NLFERE
Subcontracted
Laboratory

Subcontracted Test
Condition

R
3o, 1k
Address

Ambient temperature:19°C-22°C;Ambient humidity:/%

NO. 1116110154
2/10

AR | &

Conclusion

¥ /
Passed
B /
Passed

llll“‘l“‘l

L
Passed

&g /
Passed
el i /
Passed
See Appendix & /
Passed
iR 7 N
See Appendix o
Passed

/

% / D )
Name Post Code
/ W75 y
Tel

v \

[=>
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No. Name of Test Items Altitude simulation

—
RIS Al Before RIS ) After FERE iﬂl#%}i 4

ootk S
o L
Mass OCV Mass OCV

-n
oo | ottty [mun | i [mwe] au | oo [mw] o
o i (oo | sn [moo| cn | oo [wn o
--n
R P YT ) ST AT T
o T I e T RN T
o ettt T o T o oo TwoTo
T I ) T e I I T
S e e Tl T oa Tonal o
XTI+ T T T T R T
I I N A N O
I I I N A N N
I I I A A N N
I N I I A N N O
I I S A A N
I I IS N N N O
N I N N A N
N N N N N AN N N

&ix: L-#R V-RA D-MRR R-E F-RK 0-Ak. RREA. LK. LEE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

| O 4

ag "=



LB AR AR F
B I R S -R2

SRICI Testing Centre Test Report—Appendix 2 NO. 1116110154
4/10

I E & AR AN/

Name of Test I[tems Thermal test

A Before RIS /G After

mE |FReE A= F 339, & | Mass Loss
Mass OCV Mass OCV
/V /g /V

il
i
2

Foe R S

Sample Status

ICYC5E 4= e

004 20. 1255 4. 14 2

1ICYC5¢ =R |,

O P 20, 2189 0.0z | 7.8
ICYC5E 4= 7 |

003 | ok, |00 | 413 | 2.0 97. 58

1CYC Fully charged

0. 2528 0.0
: 97. 83

20, 2992 002 | 9.0
ICYCIE 7T

0
ore RS | 19. 9457 4.13 19. 9420 0. 02 97. 8
007 20. 2392 4.14 | 20.2353 0. 02
008 | joyrere® | 20.1937 | 4.14 [ 20.1903 0. 02
CICR R 20. 3403 4. 13 20. 3372 0. 02
20. 1288 0. 02

ICYCE |

ICYC Fully charged 4, 14

005 20. 3029

97. 8

o

98. 07

1CYC Fully charged 97. 34

ICYC5E A7
1CYC Fully charged

- 25 «[This space intentionally
left blank

20. 1331 4. 14 98. 07

~

3
-

&z L-#R V-RA D-M4R R-2RE F-R K 0-A#Ek. LAA. LR, LR, LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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= \ RBAR LA | K
No. Name of Test Items Vibration

FERA| ML | Hi

) A FREE| BT JF 344, J& | Mass Loss
OCV Mass OCV
/g /V /g IV
ICYC Fully charged

ICYC5EA= T H,

o
& o
w0 | i [mas] o [mew | v | ow [ww | o
I ) I ) IR I e
o

o

o

—

-

Sample Status

1ICYCIE R TT

7

d

ICYC5E A
ICYCTER L

1CYC Fully charged

LR 28 This space intentionally
— g left blank

—

15 ~WA

&oi. LR V-4 D-fRik R-REL F-R K -k, LAA. AMIK. L&ER. L-XK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i) eI B 4 AR b
No. g Name of Test [tems Shock
.. R )G After FRHA | HawE | s
Sample Status ¥ ek RE Ff &% /& | Mass Loss
Mass OCV Mass OCV
No. /g /V /g /V

‘.T: This space intentionally

1CYC Fully charged
19. 9429 19. 9430 100. 00
ICYCFE 4= 7
ICYCHEAE R
= left blank

04
005

& ox. -k V-RA D-RAR R-3E F-& XK 0-AMRk. LRA. LR REER. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

’

| 4

\ 2
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No. Name of Test Items External short circuit
el R S # R R B iR A%

Max. External Temperature

Sample No. Other Event

1CYCEE T H
5.2 o
1CYCE5>-?§EE 56. 0
1CYC Fully charged ’
1CYCJ‘G$E 56 3
1CYC Fully charged '
ICYCTEE T 56 1
1CYC Fullv charged '

Sample Status

1CYC Fullv charged 0.
1CXC Fully charged 0.

1ICYCTEE R H 7
1CYC Fully charged 0.

1CYC Fully charged

Note: D-Disassembly R-Ruptur F-Fire O-No Dlsassembly,No Fire & No Rupture.

A~ g

\ Wl =
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Name of Test ltems
# o R0 B iR

Max. External Temperature

Bk A

Sample Status
1CYC 50%& & 91 5
1CYC 50% Capacity '
1CYC 50%% & 21 9
1CYC 50% Capacity '
1CYC 50%% &= 21. 0
1CYC 50% Capacity '
1CYC 50%A &=
1CYC 50%% & 91 4
1CYC 50% Capacity '
This space intentionally left
blank

&ix. D-fRAR F-AR K 0-LfEK. LK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

8/10

Bt Hs
Crush

H AT 57

Other Event

\ QN 4
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o il 5 FR,

Forced discharge

H AR R
Other Event

016 1CYCSE A HY,
1CYC Fully discharged
1CYC5E 2 i
1CYC Fully discharged
1CYC5E & I HL
1CYC Fully discharged
1CYCTE 4 U HY
1CYC Fully discharged

IE IR B 4 AR

Name of Test [tems

SR A

Sample Status

1CYC5E & X H
1CYC Fully discharged

020

i HY,
1CYC Fully discharged

1CYC5E & I HL
1CYC Fully discharged

1CYCTE I Y
1CYC Fully discharged

P 50
021 1CYCE S

022

194 1CYC5E 4 i A
1CYC Fully discharged

1CYC5E & i
1CYC Fully discharged

50CYCHE 4 i FE
50CYC Fully discharged
50CYC5e4 i
50CYC Fully discharged
50CYCTE S I H
50CYC Fully discharged
099 50CYC5E 4 i H.
50CYC Fully discharged
50CYC5E 4 i H
50CYC Fully discharged

50CYCTE £ T
50CYC Fully discharged

50CYCHE & i e
50CYC Fully discharged
50CYCSE 4 i,
50CYC Fully discharged

50CYCTE 4 N H
50CYC Fully discharged

50CYC5E & H
50CYC Fully discharged

034

035

£. D-fRAR F-A K O-MIK. LK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

v AEWN S
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